125 SUPERMOTO 80 2000 <2000><EU><112605>

REAR WHEEL
21157
LOCTITE 243 W
® “4 23
43
Pos Part Number Description Additional Text Quantity
1* 51210001044 R.WHEEL CPL.3,5X17"S.MOTO 2000 1.00
2 50310010044 REARWHEEL HUB CPL.125-380 '00 1.00
3 56510011000 BUSHING SPACER TUBE 121,5 MM 1.00
4 0625060058 Grooved ball bear.6005 DDU2CG2 2.00
5 0472047175 CIRCLIP DIN0472-47X1,75 1.00
6 0760324771 Radial shaft seal 32X47X7 BSL 2.00
7 54610016000 BUSHING FOR HUB 2.00
8 58309171100 SPOKE M5X177-13,5G 17" 36.00
9 58309072000 SPOKE NIPPLE M5-TA (8X21MM) 36.00
10 51110070100 REAR RIM 3,50X17" STING'9 1.00
11 51110060000 REAR BRAKE DISC 220MM '96 1.00
12 0015060120 HH COLLAR SCREW M 6X12 W.LOC 6.00
19 58310051038 REAR SPROCKET 38-T 1.00
19 58310051042 REAR SPROCKET 42-T 0.00
19 58310151040 REAR SPROCKET 40-T 0.00
19 58310151045 REAR SPROCKET 45-T 0.00
20 58310151048 REAR SPROCKET 48-T 0.00




21 54510052100 SPROCKET SCREW-AH M8X26 WS=6 6.00
22 54310086200 Self locking nut M8 10.9 6.00
23 51110065000 1.00
24 51110066000 MASTER LINK CZ O-RING CHAIN 1.00
33 54010100100 RIM LOCK VM3 (2.15") 0.00
34 50310090050 NUT FOR WHEEL HOLDER '96 0.00
38 55003135000 PLUG FOR RIM 0.00
39 50210086000 Plug SFL16 1.00
40 50310085044 WH. SPINDLE RE. CPL.265MM 00 1.00
41 50310084000 Chain tension adjuster, right 1.00
42 50304040000 SPEC. SCREW M10X1,25X40 WS=10 2.00
43 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 2.00
44 50310099000 Hexagon nut M20x1.5 1.00
50 6899785 LOCTITE 243 BLUE 5 ML 1.00

* = New part




